SEMI-HERMETIC HCOM-UP-40D
RECIPROCATING
COMPRESSOR Unit Parts

Literature Change:
Changed RTR42 to ATRY4, General Update

©American Standard Inc, 1989

Model(s)

Modei "R"

4 Cylinder "H" Deslgn, 35 Ton

4 Cylinder "B,C,D,E,F,G & H" Designs, 40 Ton

6 Cylinder "C,D,E,F,G &H" Designs, 50 & 60 Ton

[N ¢ D e Jl‘ y g)
- e\ i)
— AT - 2 ':!'f' l ; 3 " L

E Q%P ML F T

f.: gﬁc‘h‘é ,/ﬁ{./‘ ,"‘rg'; ;

iy R "

e Ui
\.‘@ .-.C‘Di A\ ¥ g
NS \
I Fe.)
7

Library Unit Parts LHeraturd
Product Secticn Refrigeration
Product Compressor-Condensing Unit
Model HCOM
Literature Type Unit Parts
Sequence 40D
Date April, 1990
File No. UP-RF-COM-HCOM-UP-40D-490
Supersedes HCOM-UP-40C-389

This parts list is designed for sase of parts selection. Wherever possible, the parts lisl aliows pans selection without the uss
of tha Tranm model number. Parte may be selected from the il ions ardfor {ablea from 1he parts index located & ihe
back of the parts list,

Contact your local Trane Paris Canter for assisiance of Identification of any pars not dentified In this parts llst.

Since The Trans Company has a pollcy of continuous product improvemaent and pare standardization, H reserves the righ
t change specifications and design without notice. Thia parts list identifes known slandardized parts and other pady
changsd by atandardization. The installation and sandcing of this equipment should be dona by qualified, experienced
technicians,



Model Number Description

~ o
iz

1st Digit
Unit
C = Compressor

2nd Digit
Type of Compressor
R = Reciprocating Piston

3rd Digit
Type of Drive
H = Hermetic

4th Digit
Developmsant Sequence
R = 1750 RPM Horizontal Serviceable

Bth, 6th & 7th Digit

@ |fn

Nominal Size Displacement & Number of Cylinders

Developmeant Cu. In. No.

Sequence nt Rev. inders

350 = A R-27 & R502 a5.48 -%T:I.‘Dﬁ Valves
400 = R R-22 & R&02 102.08 4 5td. Lift Valves
800 = R R-22 & R502 128.19 6 Std. Lift Velves
600 = R R-22 & R502 15312 6 Std. Lift Valves
260 = R R-12 102,08 4 Std. Lift Valves
320 = R R-12 128.19 6 Std. Lift Valves
380 =R R-12 153.12 6 Std, Lift Valves
401 = R R-22 & RBO2 10208 4 Low Lift Vatves
501 = R R-22 & RB02 128.18 6 Low Lift Valves
601 = R R-22 & RB02 153.12 6 Low Lift Valves
261 = R R-12 102.08 4 Low Lift Valves
321 =R R-12 128196 6 Low Lift Valves
381 =R R-12 163,12 6 6 Low Lift Valves

AT

11 12
8th Dight
Electrical Characteristics

Min. Max.

Nominst Volits Volts
A = 200/60/3 180 220
B = 230/460/%60/3 207/253 A414/506
C = 480/80/3 416 508
D = 575/60/3 520 635
F = 220503 198 253
G = 400/50/3 343 456
W = 230/60/3 208 254
Y = 200/60/ 180 220
gth Digit
Number of Cylinders That Unload
0 = None
1 = One Cylinder

2 = Two Cylinder
3 = Three Cylinder
4 = Four Cylinder

10th Digit
Design Sequence
A

B
C
Etc.

11th Digit
A = 115 VAC

B = 230 VAC

12th Digit
Junction Box
T = Top
S = Side



The following sketch shows the numbering of the cyliinders for the

~ four cylinder compressor.
® :
L.
—7
PUMP END
Four Cylinder "R" Compressors Include:
1. CRHR-260 R-12 (B,C,D,E,F,G & H DESIGN SEQUENCE)
( 2. CRHR-261 R-12 {B,C,D,E,F,G & H DESIGN SEQUENCE
~— 3. CRHR-400 R-22 (B,C,D,E,F,G & H DESIGN SEQUENCE
4. CRHR-401 R-22 (B,C,D,E,F,G & H DESIGN SEQUENCE)
5. CRHR-350 R-22 {H DESIGN SEQUENCE)

The following chart shows the unloading sequence for the four cylinder

compressor.

LOADING STEPS

CYLINDERS LOADED

2 STEP
(1 Unloader)

100% Loaded
50% Loaded

3 STEP
(2 Unloaders)

100% Loaded
50% Loaded
25% lLoaded

=
MnN™N
)
=

B e
™ N N
- T ]
> b L

X= UNLOADED CYLINDERS



The following sketch shows the numbering of the cylinders for the
six cylinder compressors.

;®@r

®
®| =

L.

PUMP END.

Six Cylinder "R" Compressors Include:
1. CRHR-320 R-12 EC,D,E,F.G & H DESIGN SEQUENCE
2. CRHR-321 R-12 ¢,D,E,F,G & H DESIGN SEQUENCE
3. CRHR-380 R-12 {C,D,E,F,G & H DESIGN SEQUENCE
4. (RHR-381 R-12 C,D,E,F,G & H DESIGN SEQUENCE
5. CRHR-500 R-22 (C,D,E,F,G & H DESIGN SEQUENCE
6. CRHR-501 R-22 ic,D,E.F.G & H DESIGN SEQUENCE
7. CRHR-600 R-22 ¢,D,E,F,G & H DESIGN SEQUENCE
8. CRHR-601 R-22 (c,D,E,F,G & H DESIGN SEQUENCE)

The following chart shows the unloading sequence for the six cylinder
compressor.

LOADING STEPS CYLINDERS LOADED
2 STEP

(1 Unloader}

100% Loaded 123456

66% Loaded 12X45X
3 STEP

(2 Unloaders)

100% Loaded 123456

66% Loaded 12X45X

33% Loaded X2XX5%

X=UNLOADED CYLINDERS



CYLINDER HEAD SELECTION CHART - 115 VOLT - 60 HZ. CONTROL

MODEL NO. LEFT CENTER RIGHT
Four Cylinder
CRHR-260%-2**AT HD-130 - HD-140
CRHR-260*%-3**AT HD-130 --- HD-134
CRHR-261*-2**AT HD-130 - HD-140
CRHR-261*-3**AT HD-130 --- HD-134
CRHR-350%-2**AT HD-130 --- HD-140
CRHR-350%*-3**AT HD-130 -—- HD-134
CRHR-400*-2**AT HD-130 -— HD-140
CRHR-400%-3**AT HD-130 - HD-134
CRHR-4Q1*-2%*AT HD-130 —— HD-140
CRHR-401#*-3**AT HD-130 - HD-134
Six Cylinder
CRHR-320%*-2**AT HD-140 HD-130 HD-140
CRHR-320*-4**AT HD-140 HD-~130 HD-140
CRHR-321%-2*+*AT HD-140 HD-130 HD-140
CRHR~321#*-4**AT HD-130 HD-130 HD-140
CRHR-380%-2**AT HD-140 HD-130 HD-140
CRHR-380%-4**AT HD-130 HD-130 HD-140
CRHR-381#%-2**AT HD-140 HD-130 HD-140
CRHR-381*-4**AT HD-130 HD-130 HD~140
CRHR-500%-2%*AT HD-140 HD-130 HD-140
CRHR-500*-4**AT HD~130 HD-130 HD-140
CRHR-501%-2**AT HD-140 HD-130 HD-140
CRHR-501%*-4**AT HD-130 HD-130 HD-140
CRHR-600%-2**AT HD-140 HD-130 HD-140
CRHR-600*-4**AT HD-130 HD-130 HD-140
CRHR-601%*-2%*AT HD-140 HD-130 HD~140
CRHR-601*-4**AT HD-130 HD-130 HD-140

* Indicates Motor Voltage Which Does Not Affect Head Arrangement.
**Indicates Design Sequence Which Does Not Affect Head Arrangement.

NOTES:

-Left Hand and Right Hand is determined by viewing the Pump End as shown
in the illustrations on Page 2 and 3.
-Junction Box Position does not affect Head Selection.



CYLINDER HEAD SELECTION CHART - 230 VOLT - 50 HZ. CONTROL

MODEL NO. LEFT CENTER RIGHT
Four Cylinder
CRHR-260%*-2**BT HD-133 -—- HD-140
CRHR-260*-3**BT HD-133 —— HD-137
CRHR-261*-2**RBT HD-133 -— HD-140
CRHR-261*-3**BT HD-133 --- HD-137
CRHR-350*-2#%*BT HD-133 . -—— HD-140
CRHR-350%*-3**BT HD-133 - HD-137
CRHR-400*-2**BT HD-133 ——— HD-140
CRHR-400*-3**BT HD-133 -— HD-137
CRHR-4Q1*.2**BT HD-133 -—- HD-140
CRHR-401*-3**BT HD-133 - HD-137
Six Cylinder
CRHR-320*-2**BT HD-140 HD-133 HD-140
CRHR-320*-4**BT HD-133 HD-133 HD-140
CRHR-321%-2#*BT HD-140 HD-133 HD-140
CRHR-321%-4**BT HD-133 HD-133 HD-140
CRHR-380%*-2**BT HD-140 HD-133 HD-140
CRHR~380*-4**8T HD-133 HD-133 HD-140
CRHR-381*-2*%BT HD-140 HD-133 HD-140
CRHR-381*-4**BT HD-133 HD-133 HD-140
CRHR-500*-2**BT HD-140 HD-133 HD-140
CRHR-500*-4**BT HD-133 HD-133 HD-140
CRHR-501*-2**BT HD-140 HD-133 HD-140
CRHR-501*-4+**BT HD-133 HD-133 HD-140
CRHR-600*-2%*BT HD-140 HD-133 HD-140
CRHR-600*-4**BT HD-133 HD-133 HD-140
CRHR-601*-2+%*BT HD-140 HD-133 HD-140
CRHR-601*-4**BT HD-133 HD-133 HD-140

* Indicates Motor Voltage Which Does Not Affect Head Arrangement.
**Indicates Design Sequence Which Does Not Affect Head Arrangement.

NOTES:

-Left Hand and Right Hand is determined by viewing the Pump End as shown
in the illustrations on Page 2 and 3 .
-Junction Box Position does not affect Head Selection.



CYLINDER HEADS AND GASKETS

o)
(e} o) .
—— Use with——— — -
Q (o}
o oao o0
R.H., 1-Cyl. Unloading R.H. Cyl. Head Gasket
HD-134,HD-137,HD-139 GKT-950

- Use With — ©
() O,
L.H., 2-Cyl. Unloading L.H. Cyl. Head Gasket
HD-130,HD-133,HD-138 GKT-949

@)
)
- Use With ——
o) 0
0

Non-Unloading Non-Unloading Head Gasket
HD-140 GKT-951




NOTE: Head arrangement shown 1is

for a typical 6 cylinder compressor

with 4 cylinder unloading. See head selection
chart for head replacement by model number.



o e e o oo
SE2| §E | 883
doa| dd | 2z
zE| ZE | 22
L L2 LA
REF. NO. NO. NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ REQ. | REQ
1 Cylinder Head-L.H., 115 Volt, 2 Cyl.
Unloading {Consisting of Items 3 and
10 thru 27)-=--—---ewaremccomwoaicaoaaa= HD-130 s * *
1 Cylinder Head-L.H., 230 Volt, 2 Cyl.
Unloading (Consisting of Items 3 and
10 thry 27)==ec-ceomcom e ccccmmomma- HD-133 * * *
2 Cylinder Head-R.H., 115 Volt, 1 Cyl.
Unloading {Consisting of Items 4 and
10 thru 27)=-==-m-mccmmmecmcmecccmcoemm HD-134 * * *
? Cyiinder Head-R.H., 230 Volt, 1 CyT.
Unloading (Con51st1ng of Items 4 and
10 thru 27} =eee-—cccocmmcmccrccmmacanan- HD~137 * * *
3 Cylinder Head-L.H., Bare, 2 Cyl.
Unloading ---e=vecemmcccc e HD-138 1 1 1
4 Cylinder Head-R.H., Bare, 1 Cyl.
Unloading=-------mmec-remmacemccamaccaen HD-139 1 - -
5 Cylinder Head-Non Unloading-----------_C HD-140 ® d *
Screw-Cap, Hex. Head, %-13 x 3%,
Cylinder Head Mounting-----=eccemmeceaa- SCR-13 28 42 42
7 Gasket-Cylinder Head (Use with HD-140)--~ | GKT-951 AR AR AR
8 Gasket-Cylinder Head (Use with HD-13%,
HD-137, HD-139)--===m-ccmmemccmeccaaman- GKT-950 AR AR AR
9 Gasket-Cylinder Head (Use with HD-130,
HD-133, HD-138)~====m=cmmmrccmcmrmcemmn- GKT-949 AR AR AR
10 Screw- Cap, Hex. Head, 3/8-16 x 1 1/4----| SCR-138 8 8 8
11 Cover-Check Valve ("B & C" Design Seq.)- ek 1 1 1
11 Cover-Check Valve ("D,E,F,G & H Design
N T e e e COV-632 1 1 1
12 Gasket-Check Valve-=--c-cmocmcmcmccnana- GKT-948 2+ 2+ 2+
13 Spring-Check Valve ("D,E,F,G & H"
Design Sequences)==---m==amccmcmcaaa—au SPG-134 1+ 1+ i+
14 Valve-Check ("B & C" Design Seq.}------- ek 1 1 1
14 Valve-Check ("D,E,F,G & H" Design Seq.}- | VAL-1675 1+ 1+ 1+
15 Bushing-Check Valve----—c-ccccomcaaao- BUS-105 1 1° 1
16 Valve-Unloader Assembly----—-cccaaaaeoo VAL-1118 1+ 1+ 1+
Consisting of:
16A Nut, 7/16-20==-w--wmcemcrmccencmman- NUT-234 1 1 1
168 Retainer=-----—co—-cooccoooooocooaeoo RTR-49 1 1 1
16C N e e e SEL-194 1 1 1
16D Valve-Unloader--~-ceoe-mo-aoaeacaoow VAL-1120 1 1 1
17 Bushing-Unloader Valve--wwm-mccvecmnnen- BUS-106 1 1 1
18 Washer-Unloader Valve, 3/8--vecum—caacnmn WAS-99 1 1 1
19 Nut-Unloader Valve, 3/8-24-----ccmmaum- NUT-235 1 1 1




Lo o X o0 [ e ]
282|842 | 88
| R | 1 ] 1 ]
SEZ| S | ES
zrz| 2z | 22
REF. NQ NO, NO,
NO. PART NAME AND DESCRIPTION PART NO. REQ. | REQ. | REQ
20 Piston-Unloader Assembly--------aceam--- PST-49 1+ 1+ 1+
Consisting of:
20A PIStON~=cacac e ma - PST-42 1 1 1
0B T i e — RNG-448 1 1 1
21 Screw-Socket Hex. Head, 3/16-32 x 5/8-- | SCR-567 2 2 2
| 22 Plate-Mounting, Soilenoid Valve
("B,C,D" Design Sequence)-~em-cecoacuaon ek ok ok *k
22 Plate-Mounting, Solenoid Valve
("E,F,G & H" Design Sequence)-----=-mn~- PLT-557 1 1 1
23 Gasket-Mounting Plate, Solenoid Valve
("B,C,D" Design Sequence}-----=--cccau- ok e Tk hk
23 Gasket-Mounting Plate, Solenoid Valve
(E,F,G & H" Design Sequence)----e-we-c- GKT-1182 1+ 1+ 1+
24 Valve-Solenoid, 230 Volt, 50 Hz.,
("B,C,D" Design Sequence)--=---—-=-c=-a- *k i ** *ok
24 Valve-Solenoid, 230 Volt, 50 Hz., °
("E,F,G & H" Design Sequence)-=e=eaacw- VAL-1662 1+ 1+ 1+
24 Valve-Solenoid, 115 Volt, 60 Hz.,
("B,C,D" Design Sequence)---=-=wmaceuaa ek *%* ko ok
24 VaIve Soleno 115 Volt, 60 Hz., ®
("E,F,G & H" Des1gn Sequence)---------- VAL-1661 1+ 1+ 1+
25 CoiT-Hdeing, ASCO, 115 Volt, 60 Hz.--- | COL-1301 1+ I+ 1+
29 Co1!-HoTding, ALCO, TI5 VoIt, 50-50 Hz- | COL-1638 1+ 1+ 1+
25 Coil-Holding, ASCO, 230 Volt, 50 Hz.--- | COL-1304 1+ 1+ 1+
25 Coil-Holding, ALCO, 200-230 Volt,
50-60 Hz.----~-mmecscmm e COL-1639 1+ 1+ 1+

+ Recommended Spare Part

AR As Required

* See Head Selection Chart for Head Replacement by Model Number.

** Original equipment solenoid valve, mounting plate and gasket are no
longer available. Replacement of any of these components requires
complete changeout with 3 bolt hole solenoid valve, mounting plate
and gasket that are now used on the current design compressors. See
Service Bulletin HCOM-SB-29A.

***The Check Valve Assembly(VAL-1119) and Check Valve Cover{COV-529) for
"B" and "C" Design Model "R" Compressor are no longer available. when
either of the parts are required, a Kit must be ordered to changeout
to current design parts. The Kit is part number KIT-686, which consists
of COV-632, VAL-1675, and SPG-134. Reference Service Bulletin HCOM-SB-27.

¢ Peplacement Coil selected by voltage and manufacturer,

10



| o000 OQ o
Ouw O o O o0 o
| Y9Y V% 9%
| o o o o o [= =
I X T o sliien
SSE 58 88
l REF. o “NO.T .| NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ, REQ.] REQ.

26 Cylinder Liner Assembly------------ LRK-38 4+ o+ o+

"/ 26 Cylinder Liner Assembly (Low Lift)- LNR-42 4 6 6

Consisting of:
26A Liner===~+===ecwesmcmcoceaaccoren=- LNR-39 1+ 1+ 1+
268 Valve-Suction-=---=--c-somoccuen-- VAL-1123 1+ 1+ 1+
26C Spring (4 Cyl., Desion "B",6 Cyl.,

Design "C") Standard & Low Lift--- * * * *
26C Spring (4 Cyl., Desian "C,D,E,G",

6 Cyl., Design "D,E,G")}=-=--=-~=--- SPG-116 b+ 6+ 6+
26C Spring (Design "F, H"}-------v----- SPG-154 b+ 6+ b+
26C Spring {Low Lift)----e-vuucewacamn SPG-116 3+ 3+ 3+
26D 0" Ringe==m--mm======scco-=censan RNG-410 1+ 1+ 1+
26E PTate-Valve (4 Cyl. Design "B,C,D,

E,G), 6 Cyl. Design "C,D,E,G"}--~~ * * * *
26E Plate-Valve (Design "F & H"}---~-~~ PLT-570 14 1+ 1+
26E Plate-Valve (Low Lift} Design

"F R HY mc-eemccccccvacacemrrna oo PLT-684 1 1 1
26F Retainer--«=-=-=-w-eoooce-coc-cev-- RTR-94%* 2 2 2
27 Discharge Valve Assembly----------- VAL-1121 4+ 6+ 6+

Consisting of:
27A Bolt-Valve Cagev-=---ce-cmevmom=u=- BLT-63 1 | [
278 S@at~-----rsammmmesoccecsamaaaeoa SET-22 1 1 1
27¢ Valy@—----=m=mmcmocoecceecocnann" VAL-1122 1+ 1+ 1+
27D Spring-----<=---c--sscmccvao------ SPG-56 6+ 6+ b+
27E fage---s-msa-mvecoccacemmmaunnonn CAG-29 1 1 1

_ 27F Locknut-Valve Cage Bolte----w+---- NUT-/1 1 1 1
~— 28 Spring-Cylinder---ee---cc-cecmuuwus SPG-95 4 6 6

+ Recommended Spare Part

* When replacing Valve Plates on 4 cylinder Design "B,C,D,E, & G" and
on 6 cylinder Desian "C,D,E, & G" machines and springs on the 4 cylinder
Desian "B" and 6 cylinder Design “C", both the Valve Plates and the Valve
Plate Springs must be replaced with current Design Plates and Springs.

** May be intermixed on the compressor with the original retainer ring RTR-42.

n"



12



oo o [ N} o0
[Vl ] uy oo QO
I T |22 | %%
o o o [ = = [ o=
ZE | & |2& | 22
L ] L Lo [ ]
REF. NO. NO. NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ. REQ REQ.
35 Cover-Handhole, Assembly-----=-----——-- COV-541 1 1 1 1
Consisting of:
35A Screw-Cap, Hex Head, 1/4-20 x 5/8
Sight Glass Mount1ng --------------- SCR-38 3 3 3 3
358 G1ass=Sight-mm=—mmocmm e GLS-30 1+ 1+ | 1+ 1+
35C " Ring---=-=-=-=-mecoaeceaiicuoan RNG-818 [+ T+ 1+ 1+
35D T COV-542 1 1 1 ]
36 Screw-Cap, Hex Head, 1/2-13 x 1 1/4,
Handhole Cover to Housinge-------c=w--- SCR-347 24 24 |24 24
37 Gasket-Handhole Cover--—-———c—camaeaaeu GKT-952 2 2 | 2 2
33 Strainer=07l-=e-ccacemccmcmcmcccaccome- SRA-71 1+ 1+
38 Strainer-01)-c--cmcmmccmccmcececcecaaea SRA-/2 1+ 1+
39 0" Ring-0i1 Strainer----«--ceauucean-- RNG-145 1 1 11 1
40 Sleeve- 811 Strainer-e=eemacocaccamenaa- SLV-19 1 1)1 1
41 Magnet-Handhole Cover----—---cea-acc--- MAG-2 4 4 1 4 4
43 Plug-Pipe, Hex Head, 1/8---------«----- PLU-20 3 3 [ 3 3
44 Cover-Handhole-----wceucocmccacnocamam- COV-540 1 1 11 1
45 Piston & Rod Assembly (Consisting of:)- 1 PST-43 4+ 6+
45 Piston & Rod Assembly (Consisting of:)- j PST-50 4+ | 6+
45A Rod-Connectinge--wecmaccmceameanm-"n ROD-149 1+ 1+
454 Rod-Connecting----=-w—coceomaaacoma ROD-163 1+ 1+
45B Ring-Retaining-e-------=--c—cc----- RNG-87 2+ 2+ | 2+ 2+
5C Piston & Pin Assembly-------=ace-a- PST-44 1+ 1+ 1+ 1+
45D Ring-Compression {Bottom)---------- RNG-~411 1+ 1+ [ 1+ 1+
45E Ring-Compression {Top}--=---=-=---- RNG-412 1+ 1+] 1+ 1+

+ Recommended Spare Part




?———73

72

=

14



[= )] [ e ] T
82l 83| 88
zgo| oo | =
5| 85| S8
"REF. NO. NO. NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ REQ. | REQ.
50 Gasket-Terminal Plate-—--ccecccccmccme.- GKT-959 1+ .
50 Gasket-Terminal Plate----cmeeacoaanaaos GKT-455 1+ 1+
51 stud-Terminal (CRHR-260}(CRHR-261)~~--- STU-66 6
51 Stud-Terminal (CRHR-350, 400, 401)----- STU-6/ 6
51 Stud-Terminal~eeaococccmaeacao ool STU-68 b 6
52 Insulator-Internal---——ceecameee ol INS-197 6
52 Insulator-Internal----—----Coo i C INS-199 6 6
63 "0" RiNg--mmrmeem e o mmmae O LTD RNG-37 6
53 O™ Ring--—e=cecccC-c—ramacce—n-manan RNG-891 6 6
57 T T weu—cuc—mwe | RNG-38 [
54 0" RING==--—cmmme—ec— Ccc-mmmn—maom RNG-413 6 6
55 Plate-Terminal, 6 Lead-=----mcamamaacaa PLT-435 1 -
55 Plate-Terminal, © Lead-----recccacecau~ ~PLT-430 1 1
56 Terminal-Hermetic-~=eaeac oo llT0 TER-8 4 4 4
57 Screw-Cap, Hex Head, 7716-14 x 1 1/4,
Terminal Plate & Junction Box Mounting-{ SCR-233 12 12 12
58 Insulator-External--=cawecocammcomuaauas ~ INS-198 6
58 Insu1ator-Externa1--------—---------7-- INS-200 6 6
59 Flatwasher, 1/8--ceecaaaaaa 7207000 w-=| WAS-315 12
59 Flatwasher, 3/8--aeacaccamaanococoios| WAS-145 12 12
b0 Nut-Hex, 1/4-20, Whiz Lock-—=cccacuaaas NUT~9 6
60 Nut-Hex, 3/8-16, Whiz Lock----rmemuccan NUT-79 6 b
61 Nut-Hex, 1/4~20=c-ccmmmccmmae e NUT-77 6
6l Nut-Hex, 1/8-00--ccacaaoaoaaaoaaaaii_C NUT-80 b 6
62 Connector-Terminal Stude=ec-—-c-meccaaan LUG-4 6 6
62 Connector-Terminal Stud---~-<--c-coccun- _LUG-11 okl
i Buss Bar------—-—cmmmmmca e T BAR-47 *k *k
* Buss Bar----amamcomm e nccccea BAR-74 *k
63 Screw, 1/2-13 X 1/2~=wcuae—meatoacoaaas SCR-211 6 b
64 Gasket-Junction BoX--wewwooaoacaToiol GKT-988 1+
64 Gasket-Junction Box------maaacau2T0 GKT-989 1+ 1+
65 BOX-JUNCEt10N----—-——mummwac oL BOX-126 1
65 Box-Junction-~-eceoaaoo oL lollL T BOX-127 1 1
66 Screw-Cap, Hex Head, 5/16-18 x 5/8,
Junction Box Mountingemee-cccmcmcnccnn- SCR-162 4 4 4
67 Screw-Round Head, .164-32 x 5/8,
Pressure Control Mountinge--ea-ew-cecm-n- SCR-35 2 2 2
68 Control-Pressure, 0il Safety----c-cau-- CNT-553 1+ 1+ 1+
69 Adapter~Flare------cm-emcmmccemcuccaus ADP-12 2 2 2
70 Gasket-dunction Box Cover-------.2_"o -~ 1 GKT-986 . IF
70 Gasket-Junction Box Cover----mmemeannn- GKT-987 1+ 1+
71 Cover-dunction BoX-==acaa—co——= ———————e COvV-544 1
71 Cover-Junction BoX-a=ewememcmimmcncamna- COV-547 1 1
72 Lockwasher, 3/16, Junction Box Cover---~| WAS-43 4 | g
73 Screw-Self- Tapp1ng, 3/16-32 x 1/2,
Junction Box Cover----~ecammeswmcacancanan SCR-344 4 4 4
* Nut-Hex, .164-32, Pressure Control
Mounting----~--------------------—-——-- NUT-12 2 2 2

* + Recommended Spare Part

* Not Illustrated

**AS REQUIRED. With Part Wind Start use quantity 6 with no Buss Bar,
with Across the Line Start use quantity 3 with quantity 3 Buss Bars.

15




L |

16




223 22 [ |8
OS] TR OW
[= e o o [o =
jm i S = = I
5G] S8 | 88
REF. NO. NO. NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ REQ. | REQ.
80 "0" Ring-Motor Mounting----==erecacaaaua RNG-133 1 1 1
81 Dowel I-Motor Mounting--=we—ceceommmaao- SCR-557 1 1 1
82 Bearing-Motor End, 2-7/8 Dia.-----—---—- BRG-289 1+ 2+ 2+
‘ 82 Bearing-Motor tnd, 2-1/8 Dia.----- -——==- BRG-262 1+
. 83 Motor-HermetiC-~~me-wmecaamamaaaooc__ + + 1 1 |
84 Washer-Retaining, Rotor to Crankcase---- | WAS-08 1
84 Washer-Retaining, Rotor to Crankcase---- | WAS-322 1 1
85 Screw-Cap, Socket Head, 5/8-18 x 3 1/2,
Rotor to Crankshaft (R-22)-==mac-cccau-- SCR-573 1
85 Screw-Cap, Socket Head, 5/8-18 x 2 1/2,
Rotor to Crankshaft (R-12)-----=-cceuu-- SCR-585 1 1 1
80 Gasket-Suction Cover------—--———o—uo——- GKT-312 1+
86 Gasket-Suction Cover--~e-cmecmeccccnaca-n- GKT-953 1+ I+
8/ | Cover-Suction-----co----cmmcuoaseanaacaas LOV-543 i
87 Cover-Suction---------c-ccc-crrccceacan- COvV-546 1 1
88 Screw-Cap, Hex Head, 7/16-14 x 3 1/5,
Suction Cover to Housing-----—-——=—=—---- SCR-559 14
88 Screw-Cap, Hex Head, 1/2-13 x 2 1/4,
Suction Cover to Housing-----=--cc----ao SCR-346 16 16
* Stud, 7/16-14 x 4 3/4, Suction Cover
t0 Housinge--e-——omcmmmmmmmm e STU-65 2
* Nut, 7/16-18cccmumcccaman oo —a NUT-208 2
- B9 | Stralner-SUction Bas----e—c-—eeocco——a= SRA-64 1+
89 Strainer-Suction Gas--—-----c-cccmoccoa-- SRA-73 1+ 1+
90 Gasket-Suction Service Valve--c-—=------ GKT-15 I+
90 Gasket-Suction Service Valve—-ew-oo-u--a GKT-44 1+ 1+
g1 Gasket-Adapter, Suction Service Valve--- | GKT-14 1+
91 Gasket-Adapter, Suction Service Valve--- | GKT-44 1+ 1+
92 Valve-Suction Service, 2 5/8 0.D.———---- VAL-35 I+
92 Valve-Suction Service, 3 1/8 0.D,-=~=--= VAL-43 1+ 1+
93 Screw-Cap, Hex Head, 5/8-11 x 4,
Suction Service Valve Mounting---------- SCR-317 4
93 Screw-Cap, Nex Head, 5/8-11 x 5 1/2,
Suction Service Valve Mounting---------- SCR-60 4 4

* Not Iltustrated
+ Recommended Spare Part
++See Complete Motor Listing on Page 20.

17




18




oo Q [ [ e
2| 5|82 | 88
g | o | | sd
o i ) I I X I
oL O o [="4 =" ="
(4 & ] [ ] (48 8 & &N & ]
REF. NO. ([NO. | NO. NO.
NO. PART NAME AND DESCRIPTION PART NO. REQ. | REQ.} REQ. § REQ.
100 | Screw-Cap, Hex Head, 5/16-18 x 1,
0i1 Pump to Bearing Head-----------—-~ SCR-33 8 8 8 8
101 | Cover-017 Pumpe-veeo-——wmracocm oo COV-545 1 1 i 1
102 | Gasket-Cover, Qil Pump---=-=c-re-ou-o-- GKT-956 i+ 1+ 1+ 1+
103 | Spring-0i1l Pump---vemremocmcmccameeuw SPG-109 1+ 1+ 1+ i+
104 | PTate-0i1 Pump---------g -------------- PLT-397 1 1 1 1
105 | Pump-07T-----—<-“imacacdoa oo = - PMP-460 1+ I+ 1I¥ IF
106 | Screw-Cap, Hex Head, ?Ilﬁ 14 x 1 173,
Bearing Head to Hous1ng --------------- SCR-233 10 10 | 10 10
107 | Bearing Head with Insert---c-eccwce—a-- BRG-291 i+ I+ I+ 1+
108 | Bearing Insert--——--=ccaaccaaceoaaaoo BRG-28Y 1+ I+] 1+ 1+
109 | Gasket-Bearing Head---------——covcacma- GKT-957 1+ I+] 1+ 1+
110-} Bearing-Thrust---—------—cuu-rcuman=—m= BRG-290 »# 2+ 2+ ZF 2+
111 | Crankshaft with Plugs--------caccmwu-a LSF-56 1+
111 | Crankshaft with PTugs----=-voev-a-me_—- CSF-57 1+
111 | Crankshaft with Plugs----«--c-wme-uan- CSF-58 1+
111 | Crankshaft with Plugs---------cccmcano CSF-101 1+
Consisting of:
112 Pin-Rol)-——=mee—m e mma e PIN-97 1 1 1 1
113 Plug-Pipe-----=-—mmmmcmmaccemcemm PLU-36 V] 2 Vd 2
114 | Key-Crankshafi--------cccacccmencamaa- KEY-295 1 1
114 | Key-Crankshafl----------ccccmnmmcaa—c- KEY-24 1 {
115 | Valve-0il Drain--------ccomccccwcanuaa VAL-31 1+ I+] 1+ 1+
116 | Cap-0il Drain Valve----cwcemumananaann NUT-16 1 1 1 1
117 | Screw-Cap, Hex Head, 1/2-13 x 3 1/3,
Discharge Service Valve Moynting-«---- SCR-13 4 4
117 | Screw-Cap, Hex Head, 5/8-11 x 4,
Discharge Service Valve Mounting------ SCR-317 4 4
118 | Gasket-Adapter, Discharge Service
Valve--meermmmrmmcmcc e mccmwrwnm e GKT-13 1+ 1+
118 | Gasket-Adapter, Discharge Service
Valveemmmmmm e e o GKT-830 1+ 1+
119 | Valve-Discharge Service 1 5/8 0.D.----1 VAL-8 1+ 1+
118 | Valve-Discharge Service 2 1/8 0.D,~---1 VAL-9 .' 1+ 1+
120 | Gasket-Discharge Service Valve-------- GKT-14 1+ 1+
120 | Gasket-Discharge Service Valve------—-- GKT-15 1+ 1+
121 | Valve-Relief-—--—cocmcmccccuccmmcae e VAL-240 i+ 1+
121 | Valve-Relief----—mccmoc—come oo —-- VAL-192 1+ 1+
* K1t-Gasket--===-occomcmecnemaccae oo KIT-523 1+ 1+
* Kit-Gasket---—---——=cccemcecocaooo - KIT-524 1+ 1+
* Heater-Crankcase, 120 Volt, 100 Watt,
(4 Cyl. Design "B,C,D,E,F", 6 Cyl.
Design "C,D,E,F")---mmmomommmmcmee e HTR-244 1+ | I+] 1+ 1+
* Heater-Crankcase, 120 Volt 140 Watt,
(4 Cyl. Design "G,H", 6 Cyl, Design
T L P e T TR HTR-1079 1+ 1+] 1+ 1+

~ * Not ITlustrated

+ Recommended Spare Part

**AS REQUIRED.
19




%* Since November, 1976; the thrust bearings have been machined to include
and "upset" on the outside diameter. The compressor housing machining was
revised to accept the redesigned bearing. Replacement thrust bearings will
include the "upset". See Service Bulletin HCOM-5B-35 when replacing these
thrust bearings on compressors built prior to November, 1976.

KIT-523 INCLUDES: KIT-524 INCLUDES:
PART NO. QTyY, PART NO. QTyY.
GKT-948 4 GKT-948 6
GKT-1182 1 KT-1182 1
GKT-951 2 GKT-951 3
GKT-949 1 GKT-949 2
GKT-950 1 GKT-952 2
GKT-952 2 GKT-955 1
GKT-959 1 GKT-989 1
GKT-988 1 GKT-987 1
GKT-986 1 GKT-953 1
GKT-912 1 GKT-44 2
GKT-15 2 GKT-956 1
GKT-956 1 GKT-957 1
GKT-957 1 GKT-830 1
GKT-13 1 GKT-15 1
GKT-14 2 RNG-818 1
RNG-818 1 RNG-145 1
RNG-145 1 RNG-414 9
RNG-37 9 RNG-413 9
RNG-38 9 RNG-133 1
RNG-133 1 RNG-410 6
RNG-410 4




MOTOR-HERMETIC

REF, i PART NO.
NoO.| PART NAME AND DESCRIPTION NO. REQ.
83 | 200/60/3, CRHR-260A, 261A ~===mm=mommomoomeemmc oo - MOT-1369 1
83 | 230-460/60/3, CRHR-260B, 261B ==-=-=m=====rrmocemmmamcnomm- *
83 | 230/60/3, CRHR-260W, 261W -=ve-mummmmmcmome oo ceecmenaenan MOT-1370 1
83 | 200/50/3, CRHR-260Y, 261Y =-mememmmmcmccmmoo e e MOT-1370 1
83 | 460/60/3, CRHR-260C, 261C ==-rwmcmmmcmcemmmemecm oo MOT-1371 1
83 | 400/50/3, CRHR-260G, 2616 ===-===-=mmmmewmomcmmmmccmconee MOT-1371 1
83 | 575/60/3, CRHR~260D, 261D =w=w=-mvmamcmmcocmccmnmae s aamaan MOT-1372 1
83 | 230/50/3, CRHR-260F, 261F <mwmmmmmcmccommemmmcam oo MOT-1373 1
83 | 200/60/3, CRHR-320A, 321A --=--om-wmomccmmmccccccor e MOT-1384 1
83 | 230-460/60/3, CRHR-320B, 321B +-----m-mmmmocmmemcaaeaaeanes *
83 | 230/60/3, CRHR-320W, 321W ==--mmmcmmmmmcmmcmcmcm oo MOT- 1385 1
83 | 200/50/3, CRHR~320Y, 321¥ =----emmommmmcmcmcmce oo MOT-1385 1
83 | 460/60/3, CRHR-320C, 321C ~-eemmemmccccmccccneacmemacacana- MOT-1386 1
83 | 400/50/3, CRHR-320G, 2616 =---===m==-occommmcmcmmcommomm e MOT-1386 1
83 | 575/60/3, CRHR-320D, 321D ~w--m---m-mccomeenocammmomcm oo MOT-1387 1
83 | 230/50/3, CRHR-320F, 321F --revee-cmcammmcccmmo e ccmmaan MOT-1388 1
83 | 200/60/3, CRHR-380A, 38lA ~---m-mmmm-mmcomcmmmmm oo e MOT-1389 1
83 | 230-460/60/3, CRHR-380B, 38IB =w-s-cmcmmcmmcoocnoccomcacnan *
83 | 230/60/3, CRHR-380W, 381W =---u--ermummccomcammcaaomnanane MOT-1390 1
83 | 200/50/3, CRHR-380Y, 3BlY m=-c-mmmrewecmcccmaccc oo MOT-1390 1
83 | 460/60/3, CRHR-380C, 381C wsmmmmmmmm-mcmmemcacmcomccnn oo MOT-1391 1
83 | 400/50/3, CRHR-380G, 381G =---=wwremamcmmccmmcarocunanon—— MOT-~1391 1
83 | 575/60/3, CRHR-380D, 381D ------m-mommmemcmmmcm oo oo MOT-1392 1
83 | 230/50/3, CRHR-380F, 381F —=-remmesommmcmmcmercucaman e MOT-1393 1
83 | 200/60/3, CRHR-350A, 400A, 401A --=rwmcmammmccomemcaamannas MOT-1364 1
83 | 230-460/60/3, CRHR-400B, 401B -=--=m-===cwoomocommommmmanan *
83 | 230/60/3, CRHR-350W, 400W, 4014 ---c-----cmcoomwmmmmmmmmnae MOT-1365 1
83 | 200/50/3, CRHR-350Y, 400Y, 401Y ~---mcceemmummccmmcon e MOT-1365 1
83 { 460/60/3, CRHR-350C, 400C, 401C ------------- vmmmmmmm——aee MOT-1366 1
83 | 400/50/3, CRHR-350G, 4006, 4016 --er-m-cmm--mcmmmaccacomnne MOT-1366 1
83 | 575/60/3, CRHR~350D, 400D, 401D =-------wemmmmccmcacmmanaa-n MOT-1367 1
83 | 230/50/3, CRHR-350F, 400F, 401F ==-crmemcmemmmcncoanaoaoanax MOT-1368 1
83 | 200/60/3, CRHR-500A, 501A --w=mme-cmmmcmacemcmmommmcroaaaa- MOT-1374 1
83 | 230-460/60/3, CRHR-500B, 501B ===rcw-ccmmcemcmeanamaaneenn *
83 | 230/60/3, CRHR-500W, 50IN =e--m--eceamorocommmcenmmamnaaas MOT-1375 1
83 | 200/50/3, CRHR-500Y, 501Y --wemmmmmmmcmcemosamamemeearaanae MOT-1375 1
83 | 460/60/3, CRHR-500C, S01C =----=mm-eeemamocmmccocmcmmmann MOT-1376 1
83 | 40075073, CRHR-500G, 501G =~-m-==m==--cmeammcomccomraamnna MOT-1376 1
83 | 575/60/3, CRHR-500D, 501D =m-mmemmmmmmomammcmmmm oo e MOT-1377 1
83 | 230/50/3, CRHR-500F, 501F emmem-cmmcmacocmmcmcccmcomnmameas MOT-1378 1
83 | 200/60/3, CRHR-600A, 601A ---mcaocmooomaceo-- B MOT-1379 1
83 | 230-460/60/3, CRHR-600B, 6018 =--=------=c--c--—mmmemomman *
83 | 230/60/3, CRHR-600W, 0IW ===-m-==cmmemamccmccm o amnanann MOT~1380 1
| 83 | 200/50/3, CRHR-B00Y, 601Y ~m--m--cemmomcmmcommecmmmmmanas MOT-1380 1
83 | 460/60/3, CRHR-600C, 601C =--m-m-mm-ememomommccomoommmmann MOT-1381 1
83 | 400/50/3, CRHR-600G, 6016 ===-==c-r=omrocmmceccmmmmmenaanae MOT-1381 l
83 | 575/60/3, CRHR-600D, 601D =m-m=mm-mmmwommmcmmmc oo wammnan MOT-1382 1
83 | 230/50/3, CRHR-600F, 601F ---wewwmameomacccmcmacammam e s MOT-1383 1

% Nine lead, dual voltage (230-460/60/3) motors ars no longer available, Determine
operating voltage and select correct single voltage, six lead motor replacement from

the above chart.
Fal

CV /RD



